
Service Parts
Beginning Manufacturing Date: Mar 2010

Ending Manufacturing Date: Nov 2019

Part number list on following page.

ECO-ADV-WS18
Free Standing Wood Stove
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Last Serial #HF2063143



Service Parts
Beginning Manufacturing Date: Mar 2010

Ending Manufacturing Date: Nov 2019

IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement 
parts for your appliance please provide model number and serial number. All parts listed 
in this manual may be ordered from an authorized dealer.

Stocked 
at Depot

ITEM DESCRIPTION COMMENTS PART NUMBER
1 Convection Air Channel SRV7056-115
2 Combustion Air channel SRV7056-116
3 Flue Collar SRV7000-302 Y
4 Side Panel-Left SRV7056-133
5 Ceramic Blanket (1/2” Thick) 832-3390 Y
6 Baffle Board Pkg of 2 SRV7033-209 Y
7 Baffle Protection Channel SRV7056-147
8 Retainers- Tube Support SRV7056-132
9 Pedestal Assembly SRV7056-003

10 OA Cover Plate SRV7044-217
11 Side Panel-Right SRV7056-117
12 Tube Channel Cover SRV7056-125
13 Tube Channel Assembly SRV7056-006 Y

14 Burn Rate Control 
14.1 Burn Rate Control Assembly SRV7056-008 Y
14.2 Spring Handle, 1/4” Black SRV7000-614 Y
14.3 Door Gasket 7033-282 Y
14.4 Inlet Door Assembly SRV7056-009
14.5 Inlet Lever SRV7056-130
15 Brick Assembly SRV7056-007

15.1 Brick 1 (9 X 4.35 X 1.25) Qty 16 Req

15.2 Brick 2 (9 X 3.25 X 1.25) Qty 2 req.

15.3 Brick 3 (9 x 2.5 x 1.25) Qty 2 req.

Brick, Single Uncut 832-0550

Brick, 6 Pack Uncut 832-3040

Additional Service Parts on following page.

ECO-ADV-WS18

#15 Brick Assembly
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Service Parts
Beginning Manufacturing Date: Mar 2010

Ending Manufacturing Date: Nov 2019

ECO-ADV-WS18

#16 Door Assembly 16.1

16.2
16.3

16.4

IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement 
parts for your appliance please provide model number and serial number. All parts listed 
in this manual may be ordered from an authorized dealer.

Stocked 
at Depot

ITEM DESCRIPTION COMMENTS PART NUMBER

16 Door Assembly SRV7056-011
16.1 Glass Frame Pkg of 2 SRV7044-191
16.2 Glass Assembly SRV7044-027 Y
16.3 Hinge Pins Pkg of 2 7000-606/2
16.4 Door Hardware SRV7056-012

Gasket, Door Rope 7 FT Length 832-1680 Y
Accessories

Blower Assembly BK-ACC
Blower Replacement 812-4900 Y
Blower Control Box W/Switch SRV7000-194 Y
Component Pack 7033-051
Magnet Round SRV7000-140 Y
Snap Disc Bracket Assembly SRV7033-036
Snap Disc, #1, Convection Blower SRV230-0470 Y
Wire Harness 7033-262

Component Pack No longer available
SRV7056-013Contains: Screws, Handle, Spring Handle (1/4” Black), Warranty Card, OA Cover Plate, 

Manual, Efficiency Label, EPA Label, and Startup and Maintenance Guide

Outside Air Kit OAK-ACC
Outside Air Collar Assembly SRV7033-039
Outside Air shield SRV33271 Y
Touch Up Paint 812-0910

Fastener Packs
AVK Rivnut Repair Kit 1/4 -20 & 3/8-16 Rivnut Tools RIVNUT-REPAIR Y
Bolt, Hex Head Pkg of 10 25221A/10 Y
Guide Pin Sleeve Pkg of 25 31120/25 Y
Nut SER FL SMALL 1/4-20 Pkg of 24 226-0130/24 Y
Nut,  2-WY SIDE-LOCK JAM 3 Pkg of 24 226-0100/24 Y
Nut, Lock 1/4-20 Pkg of 25 226-0090/25 Y
Screw HWH MS 1/4-20 X3/4 NS Pkg of 25 220-0080/25 Y
Screw PH PHL TC 8-32X1/2 Pkg of 25 220-0030/25 Y
SMS #8 X 1/2 S-GRIP BO Pkg of 40 12460/40 Y
Washer, 1/4 SAE Pkg of 24 28758/24 Y
Washer, SAE Pkg of 25 227-0080/25 Y


